Feasibility Study

for the

Placencia Peninsula
water Management System

Final Report
July 2, 2012

Volume I - Final Report

The Government of Belize
Ministry of Finance

C

z1alcrow

A CH2M Hill Company

This report was funded by the U.S. Trade and Development Agency (USTDA), an agency of the
U.S. Government. The opinions, findings, conclusions or recommendations expressed in this document are
those of the author(s) and do not necessarily represent the official position or policies of USTDA. USTDA makes no
representation about, nor does it accept responsibility for, the accuracy or completeness of the information contained

in this report.

Mailing and Delivery Address: 1000 Wilson Boulevard, Suite 1600, Arlington, VA 22209-3901
[...]
within domestic wastewater (although it does regulate industrial and commercial
activities within the First and Second Schedule of the Environmental Protection (Effluent
Limitations) Regulations). Although the nutrient load was not taken into account when
the Effluent Limitations were developed, the Caribbean Regional Fund for Wastewater
Management (CReW) project has expressed concern about a possible excess nutrient load
of the effluent.

The United Nations Environment Programme (Caribbean Environment Programme)
“Protection of Coastal and Marine Environment from Land-based Sources of Pollution”
(report no. 46) does not provide nutrient limits. Their “Coastal Water Guide and Effluent
Guidelines” (technical report no. 8), Annex V, Session II, Group I addresses domestic
effluent, but again does not provide nutrient limits. Table 4.4-2 summarizes various
nutrient standards throughout Latin America. Belize does not regulate wastewater
nutrient loadings.

Given the sensitive ecosystem within the Placencia Lagoon (the eventual destination of
the wastewater effluent), a project specific nutrient standard is recommended. The final
nutrient standard for this project will need to be determined within the detailed design
phase of the project. However, for the purpose of this study, the recommended nutrient
effluent standards are provided in Table 4.4-1.

Table 4.4-1 Recommended Nutrient Effluent Standards

Nutrient Maximum Effluent ‘
Total Phosphorus 3.5mg/l
Total Nitrogen 5 mg/l

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx , {alcrow

93



Design Standards and Technologies

Vi

Table 4.4-2 Effluent limitations for Nitrogen and Phosphorus, by Regulatory Entities X

= N -
o = @ =
= [ ] &
a1 & £ 9
5 € o = N
Units £ = % qC)
. Q o = @]
Parameter (CEUY) O = < >
BOD5 mg/L 33-50"° 80 250 250 200 200 800" 350 250 300
Chlorine (active) mg/L 0.5
CoD mg/L 250 -300[ 500 500 1500 ™ [ 900 600
Fats and Oil mg/L 150 | 41202 | 100 150 100 100 75 100 150 100 150
NH3 - NH4+ mg/L 15 10 80 4 80 40
pH 55-9.0| 6.9 6-8 | 6-10 | 5-9 |55-10(55-10| 5-9 6-9 5-9
Phosphorus mg/L 2 2 10 - 45 10 15 20 10 10
Suspended solids (total) mg/L 300 60 300 220 200 600 400 350
Temperature °C 35 | 5°Cc| 35 40 40 45 <40 <40 40 40

14

15

16

Official Journal of the European Communities, No L 135/40, Council Directive of 21 May 1991 concerning urban wastewater
treatment (91/271/EEC)

The World Bank; Pollution Prevention and Abatement Handbook, 1998; © 1999; General Environmental Guidelines Table 4
Chilean Ministry of Public Works, NORMA DE EMISION PARA LA REGULACION DE CONTAMINANTES ASOCIADOS
A LAS DESCARGAS DE RESIDUOS INDUSTRIALES LIQUIDOS A SISTEMAS DE ALCANTARILLADO, 1998
CONGRESO NACIONAL DE BOLIVIA, LEY N°1333 DEL MEDIO AMBIENTE,REGLAMENTACION DE LA LEY N°1333
DEL MEDIO AMBIENTE REGLAMENTO EN MATERIA DE CONTAMINACION HIDRICA, 1992

Ministry of Housing, APRUEBAN LIMITES MAXIMOS PERMISIBLES(LMP) A LAS DESCARGAS DE AGUAS
RESIDUALES EN LOS SISTEMAS DE RECOLECCION DE ALCANTARILLADO SANITARIO

DO LANCAMENTO DE EFLUENTES LIQUIDOS NA REDE COLETORA DE ESGOTOS — DEC 18.328 DE 18.06.97, 1997
Congreso Nacional, CODIFICACION 2004-019, LEY DE GESTION AMBIENTAL

National Decree 674 of 1989. Decreto reglamentario de la Ley 13.577 de Obras Sanitarias de la Nacion.

Secretaria de Medio Ambiente, Recursos Naturales y Pesca. 1996. Norma official mexicana NOM-002-ECOL-1996

Decree 1594 of 1984.Water usages and wastewater disposal

Decreto No. 883 de 1995. Normas para la clasificacion y el control de la calidad de los cuerpos de agua y vertidos o efluentes
liquidos.

Reglamento de Calidad en la Prestacion del Servicio Permisionarios

Derek Coronado, Regulating Water Pollution in Ontario’s Municipalities - Windsor’s Sewer use by law, values for the city of
Toronto page2

Environmental District Department. Resolution 3957 of 2009.Technical norm, for wastewater discharges management and
control in public wastewater for the capital district

Transformed the monthly value to daily by using 30 days. The value declared in the norm was monthly between 1000 mg/1t -
1500 mg/1t

Variation temperature with respect to the reception body

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx

1alcrow

\wm

94


http://www2.medioambiente.gov.ar/mlegal/agua/dec674_89.htm�
http://www2.ine.gob.mx/publicaciones/gacetas/216/cca31.html�
http://www.alcaldiabogota.gov.co/sisjur/normas/Norma1.jsp?i=18617�
http://ws-01.ula.ve/ingenieria/jmayorga/agua.pdf�
http://ws-01.ula.ve/ingenieria/jmayorga/agua.pdf�
http://www.erssan.gov.py/marcolegal.htm�
http://www.secretariadeambiente.gov.co/sda/libreria/pdf/Resolucion_3957.pdf�
http://www.secretariadeambiente.gov.co/sda/libreria/pdf/Resolucion_3957.pdf�

Design Standards and Technologies

4.5

Wastewater Treatment Technologies

There are several treatment technologies (or combinations of technologies) that can
provide cost-effective solutions for specific treatment applications. These processes are
discussed in the following sub-sections and summarized in Table 4.5-1. Design
considerations for secondary treatment systems are summarized in Table 4.5-2.

Table 4.5-1 Wastewater Treatment Process Comparison of Applicable Technologies

Typical Range

BODS5 & TSS
RENET
Capacity Efficiency
Process MGD

Conventional Activated >5 90-98
Sludge
Extended Aeration 0.3t020 85-95
Activated Sludge
Process
Stabilization Ponds 0.02 to 20 85-95
Extended Aeration 0.3to 25 85-95
Lagoons/Oxidation
Ditch

10-30

Effluent
Quality of

BOD5 & TSS

Sludge Management
Generates primary and
secondary sludge at a rate of 0.15
to 0.70 Kg per Kg of BOD5

removed.

Comments

More applicable for population centers of
over 200,000 people. More cost-effective in
areas of scarce land availability or of high
cost of land.

Generates secondary sludge at a
rate of 0.15 to 0.3 Kg per Kg of
BODS5 removed.

Applicable for communities of 200,000 or
less. Area requirement about the same as
conventional activated sludge.

Sludge is accumulated and
degraded in the pond. Typical
sludge dredging occurs every
seven to ten years.

Very little maintenance required. Good in
tropical and subtropical climates. Large
area requirements compared to the

activated sludge process.

Generates sludge at a rate of 0.05
to 0.15 Kg per Kg of BOD5

removed.

Suitable for areas where land cost and
availability is not a problem. Similar to
stabilization ponds but requires mechanical

equipment for aeration.

* Excluding land cost

Process

Table 4.5-2 Wastewater Treatment Design Considerations

Typical Range

Detention Time |Side Water Depth

BODS5 Loading

Sludge Production

Conventional Activated >5 0.15 t0 0.70, kg 1 of 0.15 t0 0.60 7to16 Generates primary and secondary sludge at a rate

Sludge BOD:; per kg of of 0.15 to 0.70 Kg per Kg of BOD5 removed.
MLVSS

Extended Aeration 0.3 t0 18.5 .05 t0 0.15 kg of 0.75to 5 5to 10 Generates secondary sludge at a rate of 0.15 to 0.3

Activated Sludge BOD; per kg of Kg per Kg of BOD5 removed.

Process MLVSS

Package Extended 0.02to 1.5 .05 t0 0.15 kg of 0.75to 5 3to8 Same as Extended Aeration.

Aeration Plants BOD; per kg of
MLVSS

Stabilization Ponds 0.02 to 20 20-300 kg BOD; per 12 to 180 3to8 Sludge is accumulated and degraded in the pond.
hectare per day Typical sludge dredging occurs every seven to ten

years.

Extended Aeration 0.3t025 8-320 kg BOD; per 7 t0 20 5to 10 Generates sludge at a rate of 0.05 to 0.15 Kg per Kg

Lagoons / Oxidation 1000 m3 per day of BOD5 removed.

Ditch

MLVSS Mixed Liquor Volatile Suspended Solids

Date: July 2, 2012 Project code: WBELWW
Filename: Placencia WW Feasibility Study Final Report.docx

95

z1alcrow



Design Standards and Technologies

45.1 Conventional (Mechanical) Wastewater Treatment Systems

The two processes most commonly used as conventional treatment systems to provide
biochemical oxidation (secondary treatment) to organic material in wastewater are
activated sludge and extended aeration processes.

Conventional Activated Sludge

The Conventional Activated Sludge Process is typically used in larger municipal
wastewater treatment plants (>10 MGD) and consists of primary treatment followed by
aeration, final sedimentation, and disinfection. In this type of process, air is bubbled
through the wastewater and biomass mixture (mixed liquor) in aeration tanks. The air
provides mixing and oxygen for micro-organisms, causing adsorption, flocculation and
oxidation of the organic matter. A schematic of this process is provided on Figure 4.5-1.

The current and anticipated wastewater generation for the entire Placencia Peninsula
does not match the particular strengths of this type of treatment system. An Activated
Sludge system is a managed system with large amounts of electrical use on a small land
area. The Placencia project has plenty of available land, while electricity is relatively
expensive. Based upon a peninsula-wide system scope, this system type is not being
considered for the purposes of this study.

anary Secondary
Bar Screen Clarifier Clarifier
Aeration Tank

D ﬂ : H Chilorination

Flow =
Meter Grit
Chamber

== Effluent
Discharge

Siudge [T 7858855,
Thickener Sludge Drying Beds
Aerobic
Digestor

Figure 4.5-1 Conventional Activated Sludge Process

Extended Aeration

Extended Aeration Process is a variation of the activated sludge process often used for
small communities (< 5 MGD). The extended aeration process operates by providing
sufficient aeration time for the decomposition of most of the sludge from the organic
material removed by the process. This provides a considerable reduction in the amount
of sludge solids produced. While some attempts have been made to operate extended
aeration plants without separate sludge wasting facilities, this usually has resulted in
excess solids carryover in the effluent. It is therefore recommended that solids handling
facilities be provided. The well-stabilized sludge produced in this process is often put
directly on drying beds without prior treatment. Primary sedimentation is usually
omitted from the process to simplify sludge treatment and disposal.

Date: July 2, 2012 Project code: WBELWW
Filename: Placencia WW Feasibility Study Final Report.docx

z71alcrow

96



Design Standards and Technologies

An advantage of extended aeration plants is that they are easily converted to the
conventional activated sludge process during a plant expansion, which generally
provides more economical treatment at higher flow rates. These systems can be built on a
relatively small footprint, but require constant electricity and a solid waste handling unit.

Package Plants

Another common treatment system for small communities is the packaged extended
aeration activated sludge plants. These prefabricated treatment units can be assembled in
place in an area where construction materials and skilled labor are not readily available
or cost-effective.

If the scope and service area of the overall project is small enough, a pre-fabricated
activated sludge package plant may be the appropriate solution for the portion of the
Peninsula being served. This would be a short term solution, as the increasing population
and stresses on the local environment will require a larger-scale service area to treat a
greater portion of the Peninsula’s wastewater. This system type is not being considered
for the purposes of this study.

Aerated Lagoon & Oxidation Ditch

An aerated lagoon or aerated basin is a holding and/or treatment pond or lagoon
provided with artificial aeration to promote the biological oxidation of wastewaters. As
with extended aeration plants, aerated lagoons are often favored for small communities
because of their simplicity and ease of operation. There are many methods for aerating a
lagoon or basin:

e Motor-driven floating surface aerators

e Motor-driven submerged aerators

e Motor-driven fixed-in-place surface aerators

e Injection of compressed air through submerged diffusers

Aeration Lagoons and/or Oxidation Ditches are often favored for small communities
because of their simplicity and ease of operation. Completely mixed Aerated Lagoons /
Oxidation Ditches are essentially extended aeration activated sludge systems without
settling basins or solids recycle. Solids in the pond are maintained in virtually complete
suspension and pass out with the effluent. BODs removals are relatively low due to the
BODs demand of the suspended organic solids, but soluble BODs removals are typically
greater than 85 percent, depending on the detention time. Typically, ammonia conversion
to nitrates of approximately 50 percent has been reported for detention times of
approximately 2.5 days. Total nitrogen removal, however, is low due to the absence of
denitrification. These systems typically require disinfection of the effluent prior to
discharge or reuse. The aerated lagoons can be designed with secondary facultative
lagoons and maturation ponds.

Two Aerated Lagoon schematics are provided on Figure 4.5-2 and Figure 4.5-3; an
Oxidation Ditch schematic is provided on Figure 4.5-4.

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx , ‘:alcrow

97



Design Standards and Technologies

Surface Aerators
_ Bar Screen % ;\% .%. .—':'-Tu
- ————P— Efﬂ l
g Fll_l 1%7 Aeration Basin h@ Diszreigrge
oW
Pump Meter Maturation Pond
Figure 4.5-2 Aerated Lagoon Schematic
Untreated
Wastewater _
S Floating Aerators
Effluent Sedimentation Basin or
Maturation Ponds
Figure 4.5-3 Aerated Lagoon Schematic
Waste
Sludge
Sludge Concentrating Hopper
Untreated
Wastewater — Effluent
Dividing Strip
Aeration
Rotor

Figure 4.5-4 Oxidation Ditch Schematic

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx ’ y 4 I
1aiCrow

98



Design Standards and Technologies

45.2 Natural Wastewater Treatment
Waste Stabilization Ponds

Stabilization Pond treatment offers several advantages over more complex mechanical
treatment plants. If properly designed and adequately operated, stabilization pond
treatment systems offer a simple, reliable, and low maintenance means of achieving a
high degree of wastewater treatment. Apart from the inherent simplicity of treatment of
the liquid phase, adequate design of the sludge storage capacity virtually eliminates the
problems of sludge disposal. Sludge produced in these systems is contained and
degraded anaerobically (methane fermentation) within the stabilization ponds
themselves, requiring desludging only after extended operating periods. There are
several types of stabilization ponds, including;:

Facultative Lagoons

Facultative Lagoons or Ponds are the simplest of all natural wastewater treatment
systems and consist of large shallow ponds (depth of 3.3 to 6.6 ft. or 1 to 2m) with an
aerobic zone (containing dissolved oxygen) close to the surface and a deeper, anaerobic
zone (with no dissolved oxygen) at the pond bottom. Facultative Lagoons are partially
aerobic and partially anaerobic. Photosynthesis and surface reaeration provide oxygen
for aerobic stabilization in upper layers. They favor algae growth along with the growth
of aerobic, anaerobic, and facultative microorganisms. Such ponds are predominantly
aerobic during daylight, as well as during some hours of the night. During the remaining
night hours, the pond bottom waters may turn anaerobic. Benthic deposits are generally
anaerobic beyond the first few millimeters from the sludge-water interface. Nitrogen
removal depends on residence time, pH, and temperature in the pond. There is some
phosphorus removal through uptake by algae.

There are two types of facultative lagoons: primary facultative lagoons that receive raw
wastewater, and secondary facultative lagoons receiving settled wastewater from a
primary lagoon. In primary facultative lagoons, the functions of anaerobic and secondary
facultative ponds are combined. Facultative Lagoons are designed for Five-Day
Biochemical Oxygen Demand (BODs) removal on the basis of low surface loading. The
BOD loading range of 90 to 320 Ibs/acre/day or 100 to 400 kg/ha/day at temperatures
above 20°C or 68°F. Algae grow in the facultative lagoons using the sunlight, producing
oxygen through photosynthesis which they transfer to the water. The oxygen is used by
aerobic and facultative bacteria to further break down the organic matter via aerobic
digestion (oxidation) transforming the organic matter into water and carbon dioxide
(COz). The algal production of oxygen occurs near the surface of aerobic ponds to the
depth to which light can penetrate. Additional oxygen can be introduced by wind due to
vertical mixing of the water. Dissolved oxygen is unable to be maintained at the lower
layers if the pond is too deep or the organic loading is too high. Additionally, facultative
lagoons can remove over 99.9% of the fecal coliform bacteria contained in the raw
wastewater. In fact, the system design in tropical climates is driven by the pathogen
decay rather than the BODs. The principle mechanisms of coliform bacteria decay in these
systems are the facultative bacteria and sunlight.

Maturation ponds, or polishing ponds, generally follow the secondary facultative
lagoons. The maturation ponds are primarily designed for additional removal of
pathogens, nutrients and possibly algae. They are shallow 3 to 5 ft deep (0.9 — 1.6 m) in
order to allow light penetration to the bottom and ensure aerobic conditions through the

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx , ‘:alcrow

99



Design Standards and Technologies

entire pond depth. The organic loading on the maturation pond is calculated on the
assumption that at least 80% of the BODs has been removed during preceding treatment.
In addition, as a complete process, the facultative lagoons followed by the maturation
ponds serve to:

Further treat wastewater through sedimentation and aerobic oxidation of organic
material;

Reduce odor;
Reduce pathogen microorganisms;
Store residues as bottom sludge;

Produce a high quality effluent that can be discharged to surface waters or
reused for agricultural purposes.

A Facultative Lagoon schematic is provided on Figure 4.5-5. Figure 4.5-6 is an aerial
photograph of a Facultative Lagoon treatment plant project Halcrow designed in
Chichiriviche, Venezuela. Figure 4.5-7 provides a general estimate of the area
requirements for a Facultative Lagoon system based upon the required treatment
capacity of the WWTP.

Bar Screen

 aua///4

P Flow
e Meter

: — = Effluent
Discharge

Primary Faculative Secondary Faculative Maturation Pond(s)
Lagoon(s) Lagoon(s)

Figure 4.5-5 Facultative Pond followed by a Maturation Pond

Figure 4.5-6 Aerial View of the Chichiriviche Lagoons (Google-Earth)

Date: July 2, 2012 Project code: WBELWW

Filename: Placencia WW Feasibility Study Final Report.docx

z1alcrow

100



Design Standards and Technologies

Area Requirements for Facultative Lagoons

60

50

__

«
£ 40
&
«
8 //
< 30
=
3
£
g 20
=
10 A
O T T T T T T T
0 0.5 1 1.5 2 2.5 3 3.5 4
Plant Capacity (MGD)
Average Depth ——4.9 Feet —#-5.9 Feet 6.6 Feet

Figure 4.5-7 Area Requirements for Facultative Lagoons, Halcrow
Macrophyte Treatment Systems

Floating macrophyte species, with their large root systems, are very efficient at nutrient
stripping (Nitrogen and Phosphorus reductions up to 80% have been achieved).
Although several genera have been used in pilot schemes, including Salvinia, Spirodella,
Lemna and Eichornia (O'Brien 1981), Eichornia crassipes (water hyacinth) has been
studied in much greater detail. In tropical regions, water hyacinth doubles in mass about
every 6 days and a macrophyte pond can increase in mass by more than 220 Ib/acre (dry
weight). Apart from any physical removal processes which might occur (especially
sedimentation), the aquatic vascular plants serve as living substrates for microbial
activity, removing BOD and nitrogen and achieving reductions in phosphorus, heavy